

MILL'S TEST CERTIFICATE
(ACC. TO EN 10204 / 3.1)
Yücel Boru ve Profil Endüstrisi A.Ş.

Customer	FPC SANTARM SRL	Order/PO	237790	Date	16.08.2023
Sending	KARAYOLU	Report	01701372	Page	1/1
INSPECTION AND TEST RESULTS					

MECHANICAL PROPERTIES / CHEMICAL ANALYSIS

										IMPACT ENERGY (Joule)																									
Size x Thickness (mm)	Length (m)	Bundle Ref.No.	PCS	Meter (m)	Weight (Kg)	Product	Quality	Tensile Strength (N/mm2)	Yield Strength (N/mm2)	Elong (%)	TEMP (°C)	1	2	3	AVG	C %	Si %	Mn %	P %	S %	Ni %	Cr %	Mo %	V %	Cu %	Al %	Ti %	Nb %	N %	B %	Ceq %	NDT	Type	Heat Number	Dimension ControlStandard
88.9x3.5	6	8023026198	19	114,0	832	CHS	S235JRH	411	319	33	-	-	-	-	-	0,080	0,001	0,450	0,010	0,010	0,020	0,020	0,004	0,001	0,020	0,047	0,001	0,001	0,004	0,000	0,163	OK	HR	NH05470	EN 10219-1:2006
88.9x3.5	6	8023026199	19	114,0	832	CHS	S235JRH	411	319	33	-	-	-	-	-	0,080	0,001	0,450	0,010	0,010	0,020	0,020	0,004	0,001	0,020	0,047	0,001	0,001	0,004	0,000	0,163	OK	HR	NH05470	EN 10219-1:2006
88.9x3.5	6	8023026200	19	114,0	832	CHS	S235JRH	411	319	33	-	-	-	-	-	0,080	0,001	0,450	0,010	0,010	0,020	0,020	0,004	0,001	0,020	0,047	0,001	0,001	0,004	0,000	0,163	OK	HR	NH05470	EN 10219-1:2006
88.9x3.5	6	8023026201	19	114,0	832	CHS	S235JRH	411	319	33	-	-	-	-	-	0,080	0,001	0,450	0,010	0,010	0,020	0,020	0,004	0,001	0,020	0,047	0,001	0,001	0,004	0,000	0,163	OK	HR	NH05470	EN 10219-1:2006
88.9x3.5	6	8023026202	19	114,0	832	CHS	S235JRH	411	319	33	-	-	-	-	-	0,080	0,001	0,450	0,010	0,010	0,020	0,020	0,004	0,001	0,020	0,047	0,001	0,001	0,004	0,000	0,163	OK	HR	NH05470	EN 10219-1:2006
88.9x3.5	6	8023026203	19	114,0	840	CHS	S235JRH	411	319	33	-	-	-	-	-	0,080	0,001	0,450	0,010	0,010	0,020	0,020	0,004	0,001	0,020	0,047	0,001	0,001	0,004	0,000	0,163	OK	HR	NH05470	EN 10219-1:2006
80x40x2	12	6423021482	35	420,0	1.409	RHS	S235JRH	460	340	34	-	-	-	-	-	0,170	0,020	0,320	0,021	0,015	0,010	0,230	0,001	0,001	0,001	0,042	0,001	0,001	0,001	0,000	0,270	OK	HR	D23703657	EN 10219-1:2006
80x40x2	12	6423021483	35	420,0	1.411	RHS	S235JRH	460	340	34	-	-	-	-	-	0,170	0,020	0,320	0,021	0,015	0,010	0,230	0,001	0,001	0,001	0,042	0,001	0,001	0,001	0,000	0,270	OK	HR	D23703657	EN 10219-1:2006
100x100x3	12	8223040450	16	192,0	1.574	SHS	S235JRH	451	344	32	-	-	-	-	-	0,150	0,020	0,320	0,021	0,008	0,010	0,030	0,001	0,001	0,010	0,029	0,001	0,001	0,001	0,000	0,211	OK	HR	D23601694	EN 10219-1:2006
100x100x3	12	8223040451	16	192,0	1.573	SHS	S235JRH	451	344	32	-	-	-	-	-	0,150	0,020	0,320	0,021	0,008	0,010	0,030	0,001	0,001	0,010	0,029	0,001	0,001	0,001	0,000	0,211	OK	HR	D23601694	EN 10219-1:2006
100x100x3	12	8223040452	16	192,0	1.573	SHS	S235JRH	451	344	32	-	-	-	-	-	0,150	0,020	0,320	0,021	0,008	0,010	0,030	0,001	0,001	0,010	0,029	0,001	0,001	0,001	0,000	0,211	OK	HR	D23601694	EN 10219-1:2006

		Laboratory Technician	Quality Chief
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE. This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standart.		Haydar Kara	Aykut Ovacıklıoğlu